
ORDINANCE NO. 009/2010 

AN ORDINANCE OF THE CITY OF MONROE, WASHINGTON, RELATING 
TO THE 2010 COMPREHENSIVE PLAN AMENDMENTS; AMENDING THE 
NORTH KELSEY PLANNING AREA AND PLANNED DEVELOPMENT 
AREA BOUNDARIES; AMENDING THE LAND USE DESIGNATION FOR 
THE MOST NORTHERN CITY OWNED PROPERTIES WITHIN THE NORTH 
KELSEY AREA FROM INDUSTRIAL TO GENERAL COMMERCIAL; 
AMENDING THE CAPITAL FACILITIES ELEMENTS, ADOPTING THE 
CITY OF MONROE 2009 STORMWATER SYSTEM PLAN, CITY OF 
MONROE 2008 WATER SYSTEM PLAN, AND THE SNOHOMISH SCHOOL 
DISTRICT CAPITAL FACILITIES PLAN 2008 - 2013, WITH A DISCOUNT 
RATE OF 25%; AMENDING THE LAND USE PRE-DESIGNATION FOR THE 
ROOSEVELT ROAD AREA FROM R2-5 DWELLINGS PER ACRE TO RS-7 
[...]
secondary clarifiers, primary aerobic digesters, effluent pump station, and rerouting outfall to a point 
further downstream. Subsequent to the treatment process modifications, the City installed an odor 
control collection and air-scrubbing system. 

City of Monroe Comprehensive Plan 
2005-2025 Capital Facilities Element 

CF-3 



The 1995 treatment plant expansion was designed for a maximum monthly flow of 1.69 million 
gallons a day (mgd). The February 1999 maximum monthly flow was 1.48 mgd, as noted by the 
treatment plant. 

Phase II treatment plan improvements were completed between March 2001 and March 2003. These 
improvements included replacement of the effluent pumps, a new in-plant pump station submersible 
pumps, new anoxic and aeration tankange, new blowers, an ultra-violet disinfection unit, an 
emergency generator, new palmer read system, a new secondary clarifier (WAS and RAS pumps), 
belt filter press, odor control modifications, operations building modifications, and related site work. 

Planning Area 

The planning area includes the City of Monroe Urban Growth Area (UGA) adopted by the City 
Council and an anticipated service area within the current UGA boundaries. Several factors dictate 
the need for sewer service in the planning area including: 1) growth along the SR 2 corridor, and 2) 
existing residential developments that are currently using septic tanks, but may need a sewer 
collection system. Currently, new sewer service is limited to the City of Monroe corporate limits. 
The City limits encompass 3,843 acres, and the unincorporated UGA consists of 1,050 acres, for a 
total of 4,893 acres. The current sewer system serves approximately 89 percent of the residences in 
the City of Monroe. 

Projected Demand 

The City of Monroe has experienced moderate population growth since 2000 (an average 2.4 percent 
annual growth rate), compared to the rapid growth during the 1990s in which the population of 
Monroe more than tripled. The City has projected 2025 populations for the City and for the UGA 
based on growth management planning by the Puget Sound Regional Council. The combined annual 
growth for the City and the UGA from 2005 to 2025 has been projected as 2.21 percent. The existing 
and projected populations are shown in Table CF-1, including buildout population. Extrapolation of 
the projected population growth rate indicates that the buildout population could be reached by 
approximately 204 7. 

Equivalent Residential Unit (ERU) Projections 

Equivalent Residential Units (ERUs) are used to express the amount of water or sewer use by non
residential customers as an equivalent number of residential customers. The wastewater ERU value 
is estimated based on winter water use and an estimate of how much of that water does not enter the 
sewer system. The wastewater ERU is estimated to be 130 gal/day. 

TABLE CF-1 
Projected City of Monroe and UGA Population 

City of Monroe 
Year Population 
2005 15,920 
2010 16,967 
2015 18,083 
2020 19,272 
2025 20,540 

Buildout 28,378 

City of Monroe Comprehensive Plan 
2005-2025 Capital Facilities Element 

City and UGA Sewered Population within 
Population City and UGA (l) 

17,158 14,446 
19,144 16,692 
21,360 19,143 
23,832 21,828 
26,590 24,779 
43,248 43,248 

CF-4 



(1) Projected sewer populations assume that all new development is sewered, and that existing 
unsewered homes connect to the sewer system at a rate of2 percent per year. 

The existing (2005) and projected number ofERUs discharging to the City of Monroe sewer system 
has been estimated for each customer class (Table CF-2). Non-residential ERUs have been estimated 
based on winter water use, the City's estimates of employee populations in 2005 and 2025, and the 
City's estimates of future ERUs at the Department of Corrections (DOC) Monroe Correctional 
Complex and the Evergreen State Fairgrounds. 

Residential 
Commercial ERUs<1> 

DOCERUsc2> 

Fairgrounds ERUs<3> 

Total ERUs 

TABLE CF-2 
City of Monroe 

Existing and Projected Wastewater ERUs 

2005 2015 
4,215 5,538 
1,835 2,413 
2,791 3,539 

96 120 
8,937 11,610 

2025 Buildout 
7,131 13,869 
3,132 4,978 
4,435 4,435 
149 242 

14,847 23,524 
(1) Commercial ERUs = employees/4.35. Commercial ERUs include retail, office, 

commercial, industrial, mixed-use, and institutional uses (such as schools and government 
offices). 

(2) DOC ERUs estimated based on a ratio of0.90 inmates/ERV. 
(3) Average fairgrounds sewage production was 12,500 gpd for period from July 2004 and 

June 2005, per the City's individual flow meter. 2005 ERUs = 12,500 gpd sewage I 130 
gal/wastewater ERU = 96 ERUs. Fairgrounds annual average ERUs projected to grow at 
the same rate as the total Monroe UGA population. 

Wastewater Flow and Loading Rate Projections 

Wastewater flow rates have been projected for 2015, 2025 and buildout conditions. It is assumed 
that the rate of infiltration and inflow (I/I) of stormwater into the existing sewer system will remain 
constant throughout the planning period. As the sewer system expands, newly sewered areas will 
also produce I/I, although at a lower rate than the existing system. 

Flow and loading rate projections are developed for two conditions: 

• Option A: With DOC Lagoon Pretreatment 

• Option B: Without DOC Lagoon Pretreatment 

Table CF-3 provides the existing and projected wastewater flow and loading rates, and the current 
wastewater treatment plant (WWTP) design criteria and permit limits for comparison. 

City of Monroe Comprehensive Plan 
2005-2025 Capital Facilities Element 

CF-5 



TABLE CF-3 
City of Monroe Existing and Projected Wastewater Flow and Loading Rates 

Current 
WWTPDesign Existing 

Criteria (2004-05) 2015 2025 Buildout 
Sanitary Flow Rate (mgd) NIA 1.14 1.51 1.93 3.06 
Average Dry Weather Flow Rate NIA 1.29 1.68 2.12 3.29 
(mgd) 
Annual Average Flow Rate (mgd) 2.19 1.44 1.83 2.28 3.48 
Maximum Month Flow Rate 2.84(1) 2.13 2.55 3.02 4.29 
(mgd) 
Maximum Day Flow Rate (mgd) 5.1 3.99 4.47 5.05 6.56 
Peak Hour Flow Rate (mgd) 

With Option A 
7.5 7.5 

8.62 9.55 11.95 
With Option B<2> 9.01 9.94 12.34 

Maximum Month BOD5 Loading (lb/day) 
With Option A 6 090<1) 4,820 

6,270 8,020 12,700 
With Option B ' 7,385 9,415 14,100 

Maximum Month TSS Loading (lb/day) 
With Option A 5 940(1) 5,583 

6,970 8,910 14,110 
With Option B ' 8,725 11,110 16,318 

(1) Condition S.4.A of City's NPDES permit. 
(2) Option B (without DOC Lagoon Pretreatment) peak hour I/I is 0.39 mgd greater than for Option 

A (with DOC Lagoon Pretreatment). 

Current Demand 
The City's wastewater collection system was analyzed for its ability to serve the future population 
and land use and to handle the projected wastewater flow rates. 

A hydraulic model was developed to analyze the capacity of major gravity lines at existing, 2015, 
and buildout conditions at peak hour wet weather flow rates. The results of the hydraulic model 
( capacity analysis) and estimates of physical condition were used to identify collection system 
components in need of rehabilitation or replacement. Table CF-4 summarizes the results of the 
hydraulic model and identifies facilities that have inadequate capacity. 

TABLE CF-4 
Hydraulic Model Results: Capacity Deficiencies 

Deficient Facilities 2006 
Gravity pipes 14 segments @ 
(Eastside Sewer Basin) 3,231 lf total 
Gravity pipes 1 segment@ 
( other sewer basins) 98 lf 
Pump stations Valley View P.S. 
Force mains None 

City of Monroe Comprehensive Plan 
2005-2025 Capital Facilities Element 

2015 
15 segments@ 3,436 

lftotal 
8 segments @ 1,628 lf 

total 
Valley View P.S. 

None 

Buildout 
15 segments @ 
3, 108 lf total 

8 segments@ 
1,628 lftotal 

Valley View P.S. 
Valley View P.S. 

(7,865 lf) 

CF-6 



Treatment Evaluation at Projected Flow and Loading Rates 
The capacity of the liquid treatment processes to treat the 2015 and 2025 projected flow and loading 
rates was evaluated (for Option B, without DOC lagoon pretreatment). The condition of the existing 
WWTP processes was evaluated based on visual observation and interviews with City staff. 
Recommended improvements to the WWTP during the 20-year planning period were developed 
based on the required capacity, performance and operation and maintenance needs. 
Recommended improvements to the liquid stream processes at the WWTP: 

• New influent pump station 

• New headworks bypass channel with manual bar rack 

• Construction of a third primary clarifier 

• Modification of the aeration basin. blower system to increase capacity and efficiency 

• Construction of a third secondary clarifier, with associated RAS and scum pumps 

• Additional UV disinfection capacity 

• Replacement of the effluent pumps and modifications to the effluent pipeline 

• Installation of a larger standby generator. 

Biosolids Management 
Presently the City relies on a composting facility located on DOC property for treatment of the waste 
sludge produced at the WWTP. It is recommended that the City add facilities to produce biosolids at 
the WWTP site that are suitable for land application, eliminating dependence on the composting 
facility. These facilities would need to meet Ecology's Class "B" pathogen removal requirements 
and the vector attraction reduction requirements (WAC 173-308), which allow land application on 
sites with biosolids permits. 

To reliably meet these requirements at the treatment plant site, the City will need to expand sludge 
stabilization capacity. Two alternatives for sludge stabilization were evaluated for this Plan: 

• Expand the existing aerobic digestion system 

• Construct a new anaerobic digestion system 

The anaerobic digestion alternative is recommended due to lower footprint requirements, lower 
operational costs, and a lower 20-year net present value. 

The City may desire to further treat the Class "B" biosolids to meet Class "A" pathogen standards. 
Biosolids that are Class "A" with respect to pathogen removal may be distributed to the general 
public and may also be land applied with fewer restrictions than Class "B" biosolids. Two 
alternatives were evaluated for optional Class "A" biosolids treatment for this Plan: 

• Sludge drying 

• Sludge composting 

Table CF-5 summarizes the capital costs, and operation and maintenance (O&M) costs and net 
present value of the two Class "A" biosolids treatment alternatives. 

City of Monroe Comprehensive Plan 
2005-2025 Capital Facilities Element 

CF-7 



TABLE CF-5 
Class "A" Biosolids Treatment Alternatives 

Comparison of Capital and O&M Costs (2007 Dollars) 

Capital Annual 
4Alternative Cost<1> O&MCost 

Class II A" Sludge Dryer System $6,307,000 $285,000 
Class II A" Sludge Composting System $8,286,000 $401,000 

20-Year Net 
Present Value<2

> 

$10,999,000 
$14,744,000 

(1) Includes sales tax, 20 percent contingency, engineering, and construction management. 
(2) Net present value calculated based on an average 3 percent annual inflation rate, a 6 

percent interest rate and a 5.5 percent discount rate. 

Suitable space is not available for Class "A" biosolids treatment at the WWTP site using either of 
these processes. It is recommended that the treatment system be installed at another location on land 
owned or leased by the City. Costs for land were not considered in this evaluation. 

Sludge drying is the recommended Class "A" biosolids treatment system, based on lower capital and 
annual O&M costs. Class "A" biosolids treatment is an optional process that the City may elect to 
develop at a City owned or leased site during the planning period. 

Summary of Recommended WWTP Improvements 

In order to reduce the financial impact on the City, it is recommended that the WWTP improvements 
be constructed in three phases. As the previous phases of WWTP upgrades are known as Phase I 
(1995) and Phase II (2002), the future phases are labeled Phase III, N and V. 

The Phase III upgrade (2009) includes the following components: 

• New influent pump station 

• New headworks bypass channel with manual bar rack 

• Additional UV disinfection capacity 

• Replacement of the effluent pumps and modifications to the effluent pipeline 

• Installation of a larger standby generator 

The Phase N upgrade (2012) includes the following components: 

• Construction of a third primary .clarifier 

• Modification of the aeration basin blower system to increase capacity and efficiency 

• Construction of a third secondary clarifier, with associated RAS and scum pumps 

• Gravity sludge thickener for primary sludge 

• Mechanical sludge thickener for waste activated sludge 

The Phase Vupgrade (2016) includes the following components: 

• Construction of two anaerobic digester tanks 

• Construction of a digester equipment building, including digester heating equipment 
(boiler, heat exchanger and pumps) and digester gas handling equipment 

• Construction of a digested sludge holding tank 

City of Monroe Comprehensive Plan 
2005-2025 Capital Facilities Element 

CF-8 



Table CF-6 provides a summary of the preliminary project cost estimates for each phase of the 
WWTP improvements. 

TABLE CF-6 
WWTP Improvements Preliminary Project Cost Estimate (2007 Dollars) 

Year of Project Cost 
Pro_iect Phase Construction Estimate<1) 

Phase III WWTP Upgrade 2009 $5,015,000 
Phase IV WWTP Upgrade 2012 $8,444,000 
Phase V WWTP Upgrade 2016 $11,875,000 
Class "A" Sludge Dryer (Optional) 2016 $6,307,000 

(1) Includes sales tax, 20 percent contingency, engineering, and construction management. 

Table CF-7 provides estimated 2025 annual operation and maintenance costs for the WWTP, with 
the recommended improvements. 

TABLE CF-7 
WWTP with Recommended Improvements 

2025 Annual Operation and Maintenance Cost Estimate<1
) 

Annual 
Item Quantity Unit Unit Price Annual Cost 

Labor 9 FTE $52,000 $468,000 
Power 4,712,612 kWh $0.08 $377,000 
Alkalinity Chemical and Chlorine 1 LS $80,000 $80,000 
Polymer 24,000 LB $2.50 $60,000 
Natural Gas 1 LS $5,000 $5,000 
Odor Control Chemicals 1 LS $130,000 $130,000 
Repair and Maintenance 1 LS $147,000 $147,000 
Supplies/Miscellaneous 1 LS $130,000 $130,000 
Subtotal Annual O&M Cost Estimate $1,397,000 
Class "B" Biosolids Land ApplicationC2> 3,676 WT $60 $221,000 
Total Annual O&M Cost Estimate $1,618,000 

(1) Costs are in 2007 dollars for projected 2025 conditions. Cost estimate does not include costs 
for optional Class "A" sludge dryer system. 

(2) If the Class "A" sludge treatment option is not selected, Class "B" biosolids should be hauled 
off-site to a land application site. 

Water Reclamation and Reuse Evaluation 
This Plan presents a brief evaluation of the feasibility of reclaiming effluent from the WWTP and 
reusing it in the City. Landscape irrigation of Centennial Park and sanitary sewer flushing are the 
most suitable uses of reclaimed water in the City of Monroe. The estimated capital and O&M costs 
to provide reclaimed water far exceed the potential revenue from sale (revenue would cover 11 
percent of costs for a reclaimed water system). Other external benefits of the reclaimed water system 
may cause it to be feasible at some time in the future, but the system will not be included in the 
capital improvement plan. 

City of Monroe Comprehensive Plan 
2005-2025 Capital Facilities Element 

CF-9 



6-Y ear Capital Improvement Plan (CIP) 

Wastewater capital improvements for the collection system and the WWTP have been scheduled and 
prioritized on the basis of growth, regulatory requirements, component reliability, system benefit, 
and cost. 

The recommended CIP projects are summarized below using the following abbreviations: 

G- Gravity Sewer Improvements P - Pump Station Improvements 

F - Force Main Improvements WWTP - Wastewater Treatment Improvements 

CIP Project 
No. 
P-1 
F-1 

P-4 
G-7 

WWTP-1 
WWTP-5 

G-3 
G-1 

P-3 
G-7 
G-2 
G-7 
G-4 
G-7 

WWTP-2 
G-5 
G-6 
G-7 
G-7 

Total 

TABLE CF-8 
6-Year Capital Improvement Plan: 2007 to 2013 

(2007 Dollars) 

Year of 
Title Construction 
